KitchenAid CABINET PARTS REFRIGERATOR
For Model: KSSS36DWW00

10-93 Litho In U.S.A. 2

Part No. 4361002 Rev. A
W-Q



O©CoO~NOOOUTA,WNPE

17
18

19
20
21
22
23
24

25
26
27
28

29

30
31
32
34
35
36
37
38
39
40
41
42

1112019
1113249
1112023
1112695
1112936
1113250
1112937
489359

1112939
1112849
1112970
1113122
1112769
1112848

1113217
1113216
1112906

1112094
1112095
1112988
1112805
1112907
487818

1112992

1112947
1112948
486194

1112973
1113227

1113217
1113216

1112130
1112154
1112942
489237

1113809
1112137
489238

1112835
1113123
1113079
1112926
488248

1105408
1113067
488888

Cabi net (Not A Serviceable Part)

Level er, Front (2)

Ret ai ner (2)

Rol l er, Front & Rear (4)
Level er, Adjustable (2)
Adj usting Rod (2)

Sl eeve, Retainer (2)
Bushi ng, Rod (2)

Screw, 10-32 x 5/8

Hol e Plug, Leveler

Cap, G omret

Gromet, Water Tube
Gromet, Wring

W ring Harness, Cabinet
Drain Fitting

Gap, Cover Assenbly (Top)
Left Side

Ri ght Side

Shoul der Screw

H nge (Top)

Left Side

Ri ght Side

Shim Hi nge Top (4)
Guard, Wring

Door C oser, Fixed Cam
Screw, 8-32 x 5/16

Door C oser Assenbly (2)
Bracket, Door C oser
Left Side

Ri ght Side

Screw, 8 x 1/2

Tap Plate, Hinge Butt (2)
Fast ener (3)

Gap, Cover Assenbly (Bottom
Left Side

Ri ght Side

H nge (Bottom

Left Side

Ri ght Side

Shim Hi nge Bottom (4)
Screw, 1/4-28 x 3/4
Spacer, Lower Door Hinge
Gille Base, Front
Screw (6)

Cover, Rear

Gromet, Wring

Gromet, Flexible
Gromet, Tube

Screw, 8 x 3/4

Hol e Seal

d anmp, Tube

d anmp, Tube



CABINET TRIMS AND BREAKER TRIM PARTS
For Model: KSSS36DWW00

4361002



PP O0O~NO OO

= O

13
14
15
16

1112665
1112682
1112683
1112679
1112710
1113836
1113835
489238

487246

1112800
488649

1113842
1113604
487944

Breaker Trim & Retai ner Assenbly
Magnet, Side (4)

Magnet, Freezer (2)
Magnet, Refrigerator (2)
Heater, Million

Trim (R S.)

Trim (L. S.)

Screw (12)

Screw (Repair)

Trim (Botton)

Screw, 8-32 x 1/2 (8)
Spacer Trim Gille

Ret ai ner, Unit Base (2)
Washer (2)



REFRIGERATOR CONTROL PANEL PARTS
14

5 4361002



O©CoO~NOOOUTA,WNPE

1112640
1113961
1113226
1116853
837444
549702
1113133
489260
2000153
1113773
1112613
547225
486194
1112660
1112708
1115375

Control Panel

I nlay, Control Panel
Circuit Board
Control Knob

Ret ai ner, Knob

Swi tch, Rocker Arm
Seal , Control Panel
Screw (3)

Hol e Plug (3)

Shi el d, Control Panel
Socket, Light (2)

Li ght Bulb (2)
Screw, 8 x 1/2

Lens

Channel , Wring
Cip, Wring (2)



REFRIGERATOR LINER PARTS
For Model: KSSS36DWW00

4361002 6



O©CoO~NOOOUTA,WNPE

1112591
843436

842339

1112115
520965

488357

486194

1112257
1112126
1112219
1112133
1112132
1112218
1112258
837444

1112789
1112613
547225

1112993
1112709
1116793
1116959
1113078
1112788

LI NER (Not A Serviceable Part)
Spacer, Control Panel (3)
Gromet, Screw (3)

G ommet

Ladder, Shelf (2)

Screw Support, Ladder (8)
Screw, 8 x 1-1/4 (8)

Screw, 8 x 1/2

Hol e Pl ug

Cover, Liner Back

Control Panel Assenbly (Meat)
I nsul ation, Liner Back Cover
Duct, Meat Pan

Danmper Control, Meat Pan
Control Knob, Meat Pan

Ret ai ner, Knob

Bracket, Light

Socket, Light

Li ght Bul b

Wring Harness, Air Baffle
Wring Harness, Light Socket
Cover, Thernmi stor

Therm st or

FI exi bl e G ommet

Shi el d, Light



FREEZER CONTROL PANEL PARTS

7 4361002



O©CoO~NOOOUTA,WNPE

1112595
1113963
1113160
488974
851387
1113132
1112615
489260
534927
1113767
1112613
486194
547225
1112707
549702
1112592
1115375

Cont rol Panel
I nlay, Control

Thernostat & Barrier Assenbly

Screw (2)

Swi tch, Rocker Arm (Di spenser

Panel

Seal , Control Pane
Lens
Screw (3)

Hol e Plug (3)
Shi el d, Control
Socket, Light
Screw, 8 x 1/2

Li ght

Bul b

Channel , Wring

Swi tch, Rocker Arm (Light)

Panel

Knob, Ther nost at

dip,

Wring

Mbt or)



FREEZER LINER PARTS
For Model: KSSS36DWW00

4361002 8



P OO~NOOPR,WNPE

13
14
15
16
17
18
19

1112272
1112271
489193
538533
538532
488552
992720

1112841
1112842
486194
1112591
842534
842339
1112260
658944
487559
1112843

Li ner (Not A Serviceable Part)

Ladder, Shelf (2)

Spacer, Ladder (4)

Screw (4)

Support dip, |cenaker (2)
Gromet, Screw (2)

Screw, 10-12 x 3/8 (2)
Stud, Support (4)

Rai |, Evaporator Cover
Left Side

Ri ght Side

Screw, 8 x 1/2

Spacer, Control Panel (3)
Cip, Air Duct (4)

Gromet (15)

Support, Evaporator

Stud, Shelf (8)

Screw, 8-15 x 1-1/4 (8)
Gasket, Evaporator Cover (2)



FREEZER SHELF PARTS
For Model: KSSS36DWW00

4361002



1112365
1112393
1113564
1113566
1112315
1112320
1113870
1113871
489211

488307

1112335
1112312
1112313
1112296
1113169
486194

1112295

Solid Shelf

Front, |ce Conpart nment

Shel f, Fixed (2)

Shel f, Cantil ever

Front, Basket

Overl ay, Front

Rol I er

Eyel et, Roller

Screw, 10-16 x 3/4

Washer

Basket (Small)

Si de, Basket (Left Side)

Si de, Basket (Right Side)
Basket Spacer, Right Side (2)
Stop, Roller

Screw, 8 x 1/2

Basket Spacer, Left Side (2)



For Model: KSSS36DWW00

REFRIGERATOR SHELF PARTS

10

4361002



1113542
1113544
1113546
1113790
1125913
1113550
1113893
1113562
1113882
1113870
1113871
489211

488307

1113884
1113554
1112324
1112165
1113169
1113890
486194

Frame, Shelf

d ass, Shel f

Refl ector, Shelf

Gasket, dass (2)

Rack, W ne

Frane, Assenbly

Cover, Crisper

d ass, Crisper

Cri sper Pan

Rol | er

Eyel et, Roller

Screw, 10-16 x 3/4

Washer

Uility Pan

Meat Pan

REt ai ner, G ass

Cri sper Spacer, Right Side (2)
Stop, Roller

Crisper Spacer, Left Side (2)
Screw, 8 x 1/2



TOP GRILLE AND UNIT COVER PARTS




1113866
1113863
1113317
1113860
1113490
486194

1113300

Gille, Frame Assenbly
Decorative Panel Assenbly
Br ace

Top Gille Assenbly
Cover, Unit

Screw, 8 x 1/2

Cover, Conponent Assenbly



REFRIGERATOR DOOR PARTS

For Model: KSSS36DWW00

4361002 12



O©CoO~NOOOUTA,WNPE

1113936
939101

1112288
1112940
489282

1112067
1112533
1112539
1112546
489101

1113816
1113831
1113830
487052

1113817
489112

1113820
1113821
1113952
1113951
1112530
1112514
486194

1112720
1112735
1112740
1125936
876029

Door Panel, Refrigerator (Al so Order

Screw Anchor (8)

H nge Assenbly, Top
Spacer

Screw

H nge Assenbly, Bottom
Gasket Retainer, Side (2)
Gasket Retainer, Top & Bottom
Door Gasket, Magnetic
Screw, 7 x 1/2 (36)

Handl e, Door

End Cap (Top)

End Cap (Bottom

Screw, 8-15 x 1/2

Trim (Top)

Screw, 6-32 x 1/2

Trim (Side)

Trim (Botton)

Panel , Interior Door
Ladder, Shelf (2)

Ret ai ner, Shel f Ladder (2)
Back Up Plate (8)

Screw, 8 x 1/2

Bin, Uility

Door, Uility Bin

Door Shel f (4)

Butter Tray

Kit, Foam Sl ab (Required Wien Repl aci ng Exterior

Item 29)

Door

Panel )



FREEZER DOOR PARTS
For Model: KSSS36DWW00

14

4361002



O©CoO~NOOOUTA,WNPE

1113926
1112997
1112928
876029

1112977
1112063
489282

1112164
1112940
1112951
1112533
1112538
1112545
489101

1113816
1113831
1113830
487052

1113824
489112

1113827
1113820
1113945
1112765
1112770
1112763
227991

939101

1112554

Exteri or Door Panel,

Tube, Wring
Ret ai ner, Tube

Kit, Foam Sl ab (Required Wien Repl aci ng Exterior

I nsul ation, Dispenser

H nge, Bottom
Screw
H nge, Top

Freezer

Spacer Pl ate Expansion (2)

Wring Harness, Freezer

Door

Gasket Retainer, Side (2)
Gasket Retainer, Top & Bottom
Door Gasket, Magnetic
Screw, 7 x 1/2 (34)

Handl e, Door

End Cap (Bottom
End Cap (Top)
Screw, 8-15 x 1/2
Trim (Top)

Screw, 6-32 x 1/2
Trim (Botton)

Trim (Side)

Panel , Interior Door
Door Shelf, Quter Trim
Door Shelf, Inner Trim

Support, Trim Ends
W re Connect or

Scr ew Anchor

| ce Chute

(Al'so Oder

Item 4)

Door

Panel )



DISPENSER AND FRONT PARTS
For Model: KSSS36DWW00

4361002



O©CoO~NOOOUTA,WNPE

1124715
987049
2150328
487916
987053
841707
488878
488886
488316
987048
2149097
938669
983691
987121
983690
489000
1124719
987917
1124722
488307
983696
983697
1120581
1107454
841336
984683
488361
987265
488500
851386
1107457
983986
983987
934302
984494
2147479
2147480
488892
487052
851389
1113986
1112836
1113832
487052
1126120
934316
1113381
489098
487857
488794
487944
488568
482672

Housi ng, Di spenser
Bracket, Water Fitting
Water Fitting, Dispenser
Screw, 8 x 3/8

Wat er Tube
I nsert, Tube
d anmp, Tube

Screw, 8-18 x 1/2
Screw, 8-18 x 3/4

G ommet

Heater, |ce Dispenser
| ce Door Mechani sm
Gasket, |ce Door

Shi el d, | npact

| ce Door

Screw, 9-12 x 1/2
Lever, |ce Di spenser
Bearing, dip

Lever, Water Dispenser
Washer

Spring, Lever

Beari ng, Lever

Del ay Mechani sm
Bracket, Control

Swi t ch

I nsul ation, Switch
Screw, 4-40 x 1

Lanmp Hol der

Screw, 8-32 x 3/8

Li ght Switch

Pl unger, Extension
Spring, Plunger

Ret ai ner, Pin

Wring Harness, Door
Wring Shield

Gui ding, Ice

d ass Top

Screw

Screw, 8-15 x 1/2 (6)
Li ght Bulb

Front Cover, Housing
Cover, Dispenser Opening
Trim Front (2)
Screw, 8-15 x 1/2
Gille, Overflow

Swi t ch

Overl ay, Cover
Uni on

Nut - Bal | Sl eeve
"O' Ring Seal
Washer (2)
Screw (2)

Seal



UPPER UNIT PARTS
For Model: KSSS36DWW00

18

4361002



1 1113005 Assenbly, Unit Base

2 1113386 Assenbly, Sound Barrier

3 4318252 Conmpressor (Includes Items 8, 9, 10, 11, 12, 13, 21) (Also

O der)
876765 Tube Kit

4 1105220 Bracket, Mounting

5 1105219 Gromet, Bracket

6 1105200 Gromet, Munting

7 489334 Screw

8 1112956 Overload (Production) (Includes Relay)
1101000 Overload (Service) (Includes Rel ay)

9 Term nal Cover
1105221 Producti on
2154452 Servi ce

10 1105222 Strap, Cover

11 Rel ay (See Overl oad)

12 Runni ng Capacit or
1114291 Producti on
1105212 Servi ce

13 1108065 Starting Capacitor

14 1108033 d anmp

15 487869 Screw, 8 x 3/8

16 1113015 Condenser

17 943447 G onmet (4)

18 1113019 Canp (4)

19 489368 Screw, 8-32 x 5/8 (4)

20 1113228 Wre Tie (2)

21 1108023 Drier

22 1113083 Mounti ng Bracket, Mbtor

23 1113081 Mot or, Fan

24 1113082 Bl ade, Fan

25 2000190 Oifice, Fan

26 1113303 Gasket, Oifice

27 488130 Nut (3)

28 489084 Screw, 8 x 1/2 (3)

29 486692 Speed Nut

30 1127570 Defrost Tinmer (10 Hour)

31 488911 Screw, 6-20 x 3/8

33 1113066 d anmp, Tube (2)

35 486194 Screw, 8 x 1/2

36 1113075 Cover, Fan

37 1113028 Cover, Condenser

38 1113076 Ext ensi on, Housi ng

39 937360 Service Cord

41 1113162 C anmp, Cord (2)

42 1113229 Swi t ch, Power Di sconnect

43 488879 Screw, G ound

44 653035 Adip, Cord Plug

45 1113785 Wring Harness, Unit Conpart nment

46 1113039 St op

Fol lowi ng Parts Not Illustrated and Optional Parts Not Included
978025 Val ve, Access (1/4")
978026 Val ve, Access (5/16")
978027 Val ve, Access (3/8")
978028 Val ve, Access (1/2")

978029 Val ve, Access (5/8")



978030 Val ve, Access (3/4")
876764 Val ve, Access (3/16")

Producti on Conpressor Requires Production Electrical Conponents. Service
Conpressor Requires Service Electrical Conponents. For Further Information,
Refer to Filntard 19. 1.



4361002

LOWER UNIT AND TUBE PARTS
For Model: KSSS36DWWO00

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

20




1113044 Defrost Bi- Mt al

O©CoO~NOOOUTA,WNPE

28
29
30
31
32

1113043 C anp, Bi-Metal
486194 Screw, 8 x 1/2
1113293 Tube, Connect (Suction)
1113209 Tube, Connect (D scharge)
1113296 Tube, Flow Divider (2)
1113292 Val ve, Fluid Control
1113294 Tube, Connect (Drier)
1113061 Heater, Drain Pan
1113062 Hanger, Heater
1113105 Bracket, Heater
487534 Screw, 8 x 1
1113256 Tube, Di scharge
1113057 Sl eeve
1113572 Heat Exchanger
1113040 Evapor at or
1113045 Heat er, Defrost
1113048 C anp, Heater (2)
549419 C anp, Heater (2)
1112844 Gasket, Evaporator
1112713 dip, Connector
1113070 Guard, Hook-Up
851095 Strap (7)
488946 Canmp, Wring
1113208 Drain Pan

Bracket, Drain Pan
1113206 (L.H)
1113207 (R H)
934011 Cdip, Water Tube
2000166 Wring Harness, Water
1113384 Tube, Connect (Suction)
1113297 Tube (2)
1113096 Tube, Condenser Inlet



AIR FLOW AND RESERVOIR PARTS
For Model: KSSS36DWWO00

22

4361002



PPRPOO~NOOD,WNE

NRPRRRPRRERRRRR
QOO~NOURAWN RO

WWWWNNDNNNNNDNDDN
WNPFPOOWO~NOOOP,WNPE

WWWwWwww
©O©oo~NO Ol b

A ABMD
A WEFR O

945523
992953
992920
548263
938224
548268
486194
538449
488500
942842
488366
489348
1112729
1112703
1111212
1112976
488772
1112855
1112868
1112870
1112882
1112871
1112869
1113942
488748
1112275
1112565
487539
1112840
1112851
839912
1113158
841707
488819
488795
1112875
1113147
1112529
1112878
489174
488775
1112265
1113159
488248

Fan Mot or
Conpression Ring
Fan Bl ade
Bracket (Doubl e)
Bracket (Single)
G ommet

Screw, 8 x 1/2
G ommet, Screw
Screw, G ound
Term nal Bl ock
d anmp, Tube

C anmp, Nyl on
Channel , Wring

Wring Harness, Fan Motor
Scroll, Fan (Al so Oder

Shield, Electric
Screw, 8 x 1/2
Assenbly, Air Duct

Air Deflector, |cenmaker

Cup, Mot or

Shield

Fast ener (3)
Gasket, Air Baffle
Cover, Air Qutlet
Screw, 8-32 x 1-1/2
Cover, Evaporator
Connector, Meat Pan
Screw, 8 x 1/2

Baf fl e, Evaporator
D ffuser, Air Duct
Reservi or, Water
Wat er Tube (Inlet)
I nsert, Tube

"O' Ring Seal

Conpr essi on Nut
Assenbly, Air Baffl
Insulation, Air Df
Baf f1 e, Evaporator
Cover, Air Diffuser
Screw, 8 x 2

Screw

Tube, Meat Pan

Wat er Tube (Qutlet)
Screw, 8 x 3/4

Duct

e
f user
Cover

Item 15)



ICEMAKER PARTS
For Model: KSSS36DWW00

4361002 24



1 489084 Screw, 8 x 1/2

2 1112845 Fitting, Water Tube

3 488878 d anp, Tube

4 841707 I nsert, Tube

5 628288 dip, Fuse

6 836074 Danpener

7 1112556 Tube, Water

8 1126120 Seal CGasket

9 488645 Screw, 8 x 1/2 (2)

10 1113103 Val ve, Sol enoid

11 627018 Nut, Conpression

12 227991 Connector, Wre

14 488292 Washer

15 1113106 Tube, Inlet Valve

16 1113066 G anmp Tube

17 537588 Nut, Valve

18 628355 Cover

19 487294 Screw, 8-32 x 3/8 (2)

20 628228 Mol d & Heater (Al so Order)
542638 Silicone Gease

21 628302 Mot or

22 627791 Bearing & Inlet

23 627843 Ej ect or

24 627788 lce Striper

25 627790 Support

26 627796 Ret ai ner Thernostat (2)

27 627985 Thernostat (Al so O der)
542639 Cenment Alunilastic

28 489322 Screw, 10-32 x 49/64

29 628332 Modul e Assenbly

30 489276 Screw

31 627913 Shut OFf Arm

32 2000176 Har ness, Wring

33 627915 Bracket

34 489365 Screw, 8-32 x 27/64

35 483105 Modul e Assenbly (Includes Itens 21, 25, 28, 29, 30 & 41)

36 1112847 Tube d anp (4)

38 488794 "O'" Ring

39 488819 "O' Ring

41 489136 Screw, (2) 3-24 x 3/8

43 486194 Screw, 8 x 1/2

44 1108005 Conpr essi on Nut

100 4211173 | cenaker

Fol lowing Parts Not Illustrated (Optional Parts Only)
4210545 Top Gille TrimKit (8")
4210546 Top Gille TrimKit (7-1/2")
4210464 Front Panel Kit (Wite)
4210469 Front Panel Kit (Bl ack)
4210548 Front Panel Kit (Al nond)
978849 Bl ack Acrylic Static C eaner

LI TERATURE PARTS
L1 T1113586 Use & Care Cuide
L1 T2000142 Energy Label
L1 T1113588 Service & Wring Sheet



LI T2000491 Installation Instructions
LI T628107 Modul ar | cenaker Service Sheet
LI T4361002 Parts List



For Model: KSSS36DWWO00

ICE CONTAINER PARTS

26

4361002



ooo~NoOOOh~wWN

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25
28
29

1112282
1112281
1113870
1113871
489211
1113169
488307
486194
1112291
1113960
488906
983663
1112613
1113128
487294
1112285
1112378
983668
946192
946195
946193
946194
1112385
1112380
488886
489211
1113140
547225

Spacer, Track

Left Side
Ri ght Side
Rol | er

Eyel et, Roller
Screw, 10-16 x 5/8
Stop, Roller
Washer

Screw, 8 x 1/2
Bracket, WNbtor

Mot or Assenbly
Screw, 8-32 x 5/16
Coupl i ng, Motor
Socket, Light
Cover, Motor
Screw, 8-32 x 3/8
I ce Cont ai ner
Conveyor

Coupl i ng, Conveyor
Drive Bar, Drum
Beari ng Nut

Drum

Baffl e

Overl ay, Cover
Front Cover

Screw, 8-18 x 1/2 (5)

Screw, 10-16 x 3/4
Lens, Dispenser
Light Bulb



	CABINET
	CABINET TRIMS AND BREAKER TRIM
	REFRIGERATOR CONTROL PANEL
	REFRIGERATOR LINER
	FREEZER CONTROL PANEL
	FREEZER LINER
	FREEZER SHELF
	REFRIGERATOR SHELF
	TOP AND GRILLE AND UNIT COVER
	REFRIGERATOR DOOR
	FREEZER DOOR
	DISPENSER AND FRONT
	UPPER UNIT
	LOWER UNIT AND TUBE
	AIR FLOW AND RESERVOIR
	ICEMAKER
	ICE CONTAINER

